Audi, Volkswagen, Skoda, Seat
Audi, Volkswagen, Skoda, Seat

Parts

    part number Description Remark ST Model data
1 8W0407151A front wishbone link
D >> - 27.02.2017
left
1 PR-FM0,FM4,
FN2
(1) 8W0407151C front wishbone link
D - 27.02.2017>>
left
1 PR-FM0,FM4,
FN2
(1) 8W0407152A front wishbone link
D >> - 27.02.2017
right
1 PR-FM0,FM4,
FN2
(1) 8W0407152C front wishbone link
D - 27.02.2017>>
right
1 PR-FM0,FM4,
FN2
(1) 8W0407151B front wishbone link
D >> - 27.02.2017
left
1 PR-FN0
(1) 8W0407151D front wishbone link
D - 27.02.2017>>
left
1 PR-FN0
(1) 8W0407152B front wishbone link
D >> - 27.02.2017
right
1 PR-FN0
(1) 8W0407152D front wishbone link
D - 27.02.2017>>
right
1 PR-FN0
2 8K0407182B bonded rubber bush
2 PR-FM0,FM4,
FN2
(2) 8K0407182C bonded rubber bush
2 PR-FN0
3 4E0407181B bonded rubber bush
to use for:
8W0 407 151 A
8W0 407 152 A
8W0 407 151 B
8W0 407 152 B




2
(3) 80A407181 bonded rubber bush
to use for:
8W0 407 151 C
8W0 407 152 C
8W0 407 151 D
8W0 407 152 D




2
4 WHT001949 round hd. screw
M12X1,5X92 2
5 WHT001987 hex. nut, self-locking withwasher
M12X1,5 4
6 WHT006151 hexagon collar nutself-locking
M14X1,5 2
7 8W0407693B suspension guide
left front
1
(7) 8W0407694B suspension guide
right front
1
8 8K0407183F hydro-mounting
inner
2
9 N 10640901 hex collared bolt
M12X1,5X110X90 2
10 8W0407505C guide
left front
upper
1
(10) 8W0407506C guide
right front
upper
1
11 8W0407509B guide
left rear
upper
1
(11) 8W0407510B guide
right rear
upper
1
12 8W0407515 bonded rubber bush
inner upper
4
13 N 91221601 hexagon flange screw(combi)

D >> - 15.05.2017
M10X85 4
(13) N 91221601 hexagon flange screw(combi)

D - 15.05.2017>>
M10X85
left
2
(13) WHT008666 hexagon flange screw(combi)

D - 15.05.2017>>
M10X81-M8X8
right
2
15 WHT006542 hexagon flange screw
M10X130 2
16 N 10272302 hexagon collar nutself-locking
M10 2
17 Переход к группе suspension strut dome cover
see illustration, item:
803-000,6


18 8W0407253F wheel bearing housing
left
1
(18) 8W0407254F wheel bearing housing
right
1
19 WHT006151 hexagon collar nutself-locking
M14X1,5 2
20 8W0407689A swivel joint
2
21 N 10197304 hex collared bolt
M10X65 2
22 8W0407613 wheel hub
2
23 4M0498625B wheel bearing with assemblyparts

D >> - 30.11.2015

only for:
CDN
2

(23) 4M0498625C wheel bearing with assemblyparts

D - 30.11.2015>> - 11.09.2017

only for:
CDN
2

(23) 4M0498625F wheel bearing with assemblyparts

D - 11.09.2017>>

only for:
CDN
2

(23) 4M0498625A wheel bearing with assemblyparts

not for:
CDN
2

(23) 8W0498625 wheelhub with bearing
contains additional positions:
22


2
24 WHT006966 screw with int. serrations
M12X1,25X42 8
25 8E0407643A socket head bolt withinner multipoint head
M16X1,5X72 2
26 8W0413037E suspension forks
D >> - 30.05.2016
left
1 PR-K8B,K8D+
1BA,1BE,1BL,
1BQ,1BR
26 8W0413037G suspension forks
D - 30.05.2016>> - 11.07.2016
left
1 PR-K8B,K8D+
1BA,1BE,1BL,
1BQ,1BR
(26) 8W0413037G suspension forks
D - 11.07.2016>>
left
1 PR-K8B,K8D+
1BA,1BL,1BQ,
1BR,1BM
(26) 8W0413037E suspension forks
D >> - 30.05.2016
left
1 PR-K8X+1BP,
2MN
(26) 8W0413037G suspension forks
D - 30.05.2016>>
left
1 PR-K8X+1BP,
2MN
(26) 8W0413037G suspension forks
left
1 PR-2MV,2MT
(26) 8W0413037H suspension forks
D - 11.07.2016>>
left
1 PR-1BE
(26) 8W0413037H suspension forks
left
1 PR-1BD
(26) 8W0413038E suspension forks
D >> - 30.05.2016
right
1 PR-K8B,K8D+
1BA,1BE,1BL,
1BQ,1BR
26 8W0413038G suspension forks
D - 30.05.2016>> - 11.07.2016
right
1 PR-K8B,K8D+
1BA,1BE,1BL,
1BQ,1BR
(26) 8W0413038G suspension forks
D - 11.07.2016>>
right
1 PR-K8B,K8D+
1BA,1BL,1BQ,
1BR,1BM
(26) 8W0413038E suspension forks
D >> - 30.05.2016
right
1 PR-K8X+1BP,
2MN
(26) 8W0413038G suspension forks
D - 30.05.2016>>
right
1 PR-K8X+1BP,
2MN
(26) 8W0413038G suspension forks
right
1 PR-2MV,2MT
(26) 8W0413038H suspension forks
D - 11.07.2016>>
right
1 PR-1BE
(26) 8W0413038H suspension forks
right
1 PR-1BD
28 N 10688301 hex collared bolt
M10X80 2
29 N 10272302 hexagon collar nutself-locking
M10 2
30 N 10784702 hexagon flange screw
M12X1.5X85 2
31 WHT001987 hex. nut, self-locking withwasher
M12X1,5 2
32 8K0411317D coupling rod
2 PR-1BA,1BE,
1BL,1BD,1BQ,
2MV,1BM
(32) 4M0411317 coupling rod
2 PR-1BR,1BP,
2MN
33 WHT007061 12-point head bolt
M10X85 2
34 N 10286110 hexagon collar nutself-locking
M10 2
35 WHT006917 12-point head bolt
M10X62 2
36 N 10286110 hexagon collar nutself-locking
M10 2
37 8W0411309 anti-roll bar
associated item/items to be used as necessary:

38


1 PR-1BA,1BM
(37) 8W0411309A anti-roll bar
associated item/items to be used as necessary:

38


1 PR-1BD,1BE,
2MV
(37) 8W0411309A anti-roll bar
associated item/items to be used as necessary:

38


1 PR-1BU,2MT
(37) 8W0411305 stabilizer, complete
1 PR-1BR,1BL,
1BQ,1BP,2MN
38 4D0411327G rubber bush
24,8MM 2 PR-1BA,1BM
(38) 8K0411327B rubber bush
26MM 2 PR-1BD,1BE,
2MV
39 4D0411336G clamp
front
2
40 N 10609203 hexagon collar nut
M8 4
41 Переход к группе gas shock absorber
see illustration, item:
411-040,1


(41) Переход к группе gas shock absorber
for vehicles with electron-ically controlled damping

see illustration, item:
411-040,2




42 Переход к группе level sensor
see illustration, item:
941-025,1


43 N 10788401 hexagon flange screw
M8X28 6
44 Переход к группе speed sensor
see illustration, item:
927-000,1


45 Переход к группе socket head bolt withhexagon socket head

see illustration, item:
927-000,3



46 Переход к группе retainer for brake hose
see illustration, item:
611-020,21


47 Переход к группе screw with int. serrations
see illustration, item:
611-020,22